
BFSR10
O W N E R ’ S  M A N U A L



  2

WARNING, SAFETY, & MAINTENANCE

THERE IS A RISK ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF EQUIPMENT.
TO MINIMIZE RISK, YOU MUST FOLLOW THESE RULES:

WARNING:

WARNING!
Safety and Maintenance

of Cables

IMPORTANT:

Cable inspection 

should be performed 

daily.

Replace and damaged 

or worn cable 

immediately.

� � � � � � � � � � � � � � 	 
 � � � � � � � � � 
 � � �
Call  1-800-556-3113

DO NOT REMOVE WARNING LABELS FROM MANUAL OR MACHINE



  3

TABLE OF CONTENTS

SAFETY INSTRUCTIONS  ............................ PAGE 4

PREPARATION    ... ............ ............................ PAGE 5

HARDWARE LIST ...... ...... ............................ PAGE 6

HARDWARE ILLUSTRATION ............................ PAGE 7

PART LIST/ILLUSTRATION ............................ PAGE 8

ASSEMBLY INSTRUCTIONS ............................ PAGE 10

EXPLODED VIEW ...... ...... ............................ PAGE 14

CONTACT PAGE ...... ...... ............................ PAGE 16

•

•

•

•

•

•

•

•



  4

IMPORTANT SAFETY INSTRUCTIONS 

When using exercise equipment, you 

should always take basic precautions, 

including the following:

Personal Safety During Assembly

Obtaining Service

Retain this Owner’s Manual for future
reference. If you need to order replacement 
parts please be prepared to provide the
following information when contacting us so
that we can assist you better.

1. Model Number
2. Place of Purchase
3. Serial Number (S/N)
4. Part # and Description



  5

PREPARATION

        Any Questions?

            Call  (800) 556-3113

Required Tools

Installation Requirements

Assembly Tips



  6

BFSR10 - HARDWARE LIST

PART#

1

2

3

     Part numbers are required when ordering parts.

SIZE

M10X75mm

M10

M10

DESCRIPTION

HEX HEAD BOLT

FLAT WASHER

NYLON LOCK NUT

QUANTITY

8 PCS.

16 PCS.

8 PCS.



  7

HARDWARE ILLUSTRATION

Part #1  HEX HEAD BOLT M10X75mm     QTY. 8

Part #2  FLAT WASHER M10      QTY. 16

Part #3  NYLON LOCK NUT M10      QTY. 8

������ ������

���

���������



  8

PART LIST/ILLUSTRATION 

PART A -- BASE FRAME, 1 PCS

PART B -- UPRIGHT FRAME, 2 PCS

PART C -- SUPPORT FRAME, 2 PCS

PART D -- DIP HANDLE, 2 PCS

PART E -- LIFT OFF, 2 PCS

PART #4 -- 25x50mm END CAP, 2 PCS

PART #5 -- 50x50mm END CAP, 4 PCS

PART #6 -- 50x50mm I.D. PLASTIC 

  BUSHING, 4 PCS

PART #7 -- 25mm ROUND END CAP, 2 PCS

PART #8 -- FORMED LOCK PIN, 4 PCS

PART #9 -- 25x125mm GRIP, 2 PCS



  9

NOTE



 10

STEP

 1
Be careful to assemble all components

in the sequence they are presented.

NOTE:

Wrench tighten ALL hardware at the end of STEP 1B. Some components may be 

pre-assembled. Nylon lock nuts will not fully screw onto bolts, they must be wrench 

tightened to fully go on. 

1A. Attach two Support Frames (C) to two Upright Frames (B) using:
 4 - (#1) M10X75mm Hex Head Bolt

 8 - (#2) M10 Flat Washer

 4 - (#3) M10 Nylon Lock Nut

1B. Attach two Support Frames (C) and Base Frame (A) using:

 4 - (#1) M10X75mm Hex Head Bolt

 8 - (#2) M10 Flat Washer

 4 - (#3) M10 Nylon Lock Nut



 11

STEP

 1

Above shows STEP 1 assembled and completed.



 12

STEP

 2
Be careful to assemble all components

in the sequence they are presented.

 

2A. Attach Dip Handles (D) to Upright Frames (B) by inserting Formed Lock 

 Pins (#8)

2B. Attach Lift Offs (C) to Upright Frames (B) by inserting Formed Lock 

 Pins (#8)

NOTE:  Please make sure the Form Lock Pins (#8) are fully engaged 

   into the holes of Upright Frames (B), Dip Handles (D) & Lift Offs (C) 

   before exercise. 



 13

STEP

 2

Above shows STEP 2 assembled and completed.



 14

EXPLODED VIEW DIAGRAM





www.BestFitness.com

PLEASE WRITE YOUR SERIAL NUMBER IN THE BOXES BELOW

S/N # 008465

BFSR10


